
WPLLH1~RT"H Industrial de Valvulas, S.A. de C. V. 

, . 
All. de Lrr Industria Lote 16 Fracc. Industrial El Trebol 

, , .>,, Siricc: 1842 Ter>otzorlun. Estado de Mexico C.P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPh 3 1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDINGTO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN 1N ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAIO FUE DISERADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UN0 O MAS DE LOS SIGUIENTES 

ESTANDARES U L ~ M A  EDICIÓN ) 

A "9 =no - VALVE INSPECTION AND TESTING AP16D - PIPELINE VALVES -CATE PLUG BALL AND CHECK 
E; $57 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSl BL6-10 - FACE TO FACE AND END TO END DlMENSlONS OF VALVES ANSlB16-11 - FORGED FITTINGS. SOCKET - WELDING AND THREADED 
ANSI B16-34 - VALVES - FLANGED. THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED. 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

VALVE W W  EMISSION CONTROL (54 PPM'S Mnr) (VALVUIA SUMINISTRADA CON CONTROLDE BAJAS 
EMlSIONES PUCITNAS (SO PPM'S M.) ) 

P a r t  No. AC041A08MAA8300000 , 

PNEUMATIC (PSI) I 80 80 
WUMATICA) 

f MECHANICAL TESTS (PROP.MECANICAS) 1 

?,AFEO? ?&@ SlDE (uw)* 1 2 

450 450 N A  N A  

(Código) 4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 Descrintion 
Descnpci6n CAST STEEL CATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

CERTIFICADO POR CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE L Yolanda onciano 

PRESSURE TEST 
(PRUEBAS DEPRESION) 

HYDROSTATIC (PSI) 
WDROSTATICA) 

I 

TENS YIELD ELG RED BHN 

KPSl m1 % % 
cwm isr ~ N D  ~ R D  AYO 

p 74.24 42.92 29 

87.87 47.27 32 58 155 

98.17 70.18 27 45 278 

I 

CHEMICAL COMPOSITION (%) C O M P O ~ I C I ~ N  QUIMICA (%) 

ITEM HEAT No. MATERiAL 
(PARTE) (COLADA) (AST~I! 
p 

CUERPO 

BONNET WH24028 ASTMA-216AUCB 
LWNETE 

WEDGE D3555 ASTMAII7ICAIS 

DISCO 

C S v M n  P Si Ni Cr M 0  C u  C b  
0.192 0.908 0.034 0.018 0.409 0.007 0.036 0.005 0.009 0.001 

Nomalizated 10 (Normalizado a) 930 Temwr to (Tem~le a) 650 Cooled in a k  (EnGiado en aire.) 
0.209 0.956 0.028 0.017 0.463 0.006 0.005 0.025 0.044 0.002 

Noml'iraied to (Nomialido a) 930 Temwr to (Temle a) 650 Cwled in air (Enfriado en a&.) 

0.120 0.770 0.024 0.022 1.020 0.500 12.790 0.035 0.029 0.002 
Nomializado a (Nomialiratd to) 970 Temole a (Tem~er 10) 630 Enfndo en a k .  (Cwled in air) 


